STATE OF INDIANA
DEPARTMENT OF ENVIRONMENTAL MANAGEMENT
PUBLIC NOTICE NO: 20260205 — INP000295 — D
DATE OF NOTICE: February 5, 2026
DATE RESPONSE DUE: March 9, 2026

The Office of Water Quality proposes the following DRAFT IWP PERMIT:

MINOR — RENEWAL.:

UBE Engineered Composites, Inc, Permit No. INPO00295, JOHNSON COUNTY,

2101 Commerce Parkway, Franklin, IN. The facility is a plastic compounding operation
which will supply manufactured resin pellets to the automotive industry. This facility
discharges 0.002 MGD of sanitary, process wastewater, and cooling tower blowdown into
the City of Franklin Wastewater Treatment Facility. Permit Manager: Brodyn Ruiz,
317/234-6534, BrRuiz@idem.in.gov. Posted online at https://www.in.gov/idem/public-
[...]
maintained by a permit issued by the department commits a class B
misdemeanor.

8. Enforcement
a. A violation of the pretreatment rules may:

(1) subject a person causing or contributing to the violation to administrative
or judicial enforcement proceedings, under IC 13-30-3, and the penalties
provided under IC 13-30-4;

(2) be cause for:

(A) modification;

(B) revocation and reissuance; or

(C) termination;

of the industrial wastewater pretreatment permit; and

(3) warrant the invocation of emergency procedures under IC 13-14-10.

b. The initiation of any action in response to a violation of the pretreatment rules
does not preclude initiation of any other response.

c. A violation of the pretreatment rules includes the following:

(1) The indirect discharge of pollutants in contravention of an applicable
pretreatment standard or other applicable discharge limitation.

(2) The indirect discharge of pollutants without a permit from a significant
industrial discharger as determined by IDEM.

(3) A violation of discharge limitations or other terms and conditions of the
permit where an IWP permit is required under the pretreatment rules.

(4) Failure to comply with any other applicable pretreatment requirement.
(5) Failure to:

(A) allow entry, inspection, and monitoring by representatives of the
commissioner when requested in accordance with



9.

10.

11.

Page 24 of 24
Permit No. INPO00295

applicable law; or

(B) carry out monitoring, recording, and reporting required under this
permit.

d. It shall not be a defense for a permittee in an enforcement action that it would
have been necessary to halt or reduce the permitted activity in order to maintain
compliance with the conditions of the permit.

Oil and Hazardous Substance Liability

Nothing in this permit shall be construed to preclude the institution of any legal
action or relieve the permittee from any responsibilities, liabilities, or penalties to
which the permittee is or may be subject under Section 311of the Act.

Property Rights

The issuance of this permit does not convey any property rights in either real or
personal property, or any exclusive privileges, nor does it authorize any injury to
private property or any invasion of personal rights or infringement of Federal,
State, or local laws or regulations.

Severability

The provisions of this permit are severable and if any provision of this permit, or
the application of any provision of this permit to any circumstances to held
invalid, the application of such provision to other circumstances and the
remainder of this permit shall not be affected thereby.



Industrial Wastewater Pretreatment (IWP)
Briefing Memo for

UBE Engineered Composites, Inc.
Draft: January 2026
Final: TBD

Indiana Department of Environmental

Management
100 North Senate Avenue
Indianapolis, Indiana 46204
(317) 232-8603
Toll Free (800) 451-6027
www.idem.IN.gov

Permittee:

UBE Engineered Composites, Inc.
2101 Commerce Parkway
Franklin, Indiana, 46131

Existing Permit
Information:

Permit Number: INPO00295
Expiration Date: February 28, 2026

Facility Contact:

Steven Tames, Managing Director
(317) 346-0011, s.tames@ube.com

Facility Location:

2101 Commerce Parkway
Franklin, Indiana 46131
Johnson County

Receiving POTW:

City of Franklin POTW

796 South State Street
Franklin, Indiana, 46131
NPDES Permit #IN0021181

Proposed Action:

Renew Permit
Date Application Received: September 30, 2025

Source Category

Industrial Pretreatment

Permit Writer:

Brodyn Ruiz
(317) 234-6534; BrRuiz@idem.in.gov




Table of Contents

......................................................................................................................... 1
1.0 INtrOUCTION o 3
2.0 GENEIAL ..o 3
P A Tod L LA ot ol o1 o PP PRR 3
2.2 RECEIVING POTWV .ottt bttt s et e b e st b e et e neenbeenbeene e 4
2.3 DISCArge DESCIIPLION .....eveeiieiectiesie ettt e et e e e s te et e e s e s reesaeaneeesaesseaneesreenseenee e 4
2.4 WasteWater PretreatmMent.........c.oo ittt b et 4
2.5 Changes 1N OPEIATION ......coueiiiiieiie ettt s b et e e st e b e e sbeaneesbeesbeeneesreenbeanee e 6
3.0 Permit HISTOIY oo 6
3.1 COMPHANCE HISTOIY ... ittt sttt ettt et e et e e st e sbeenbeenee e 6
4.0 Permit DRAFT DISCUSSION.........ccoiiiiiii e 6
4.1 SeleCtion OF PArGMELEIS ......cviiiiiieiieie ettt bbbt enes 6
=] [=Tod o] oI ) i T 1L TSP PPPR 6
4.3 Self-MONItOrING FrEOUEINCY .....ccueiiiiieiieiieie ettt sttt sttt e sre e b enee e 6
5.0 Permit LimitatioNsS .....coeciie i 7
5.1 Summary of Limits and Basis for EaCh: ...........ccooiiiiiiiii e 7
5.2 Permit Processing/PUbliC COMMENT..........cuoiiiiiiieiiiie et 9



1.0 INTRODUCTION

The Indiana Department of Environmental Management (IDEM) received an Industrial
Wastewater Pretreatment (IWP) Permit application from UBE Engineered Composites, Inc.
on September 30, 2025. The current five year permit was issued with an effective date of
March 1, 2021, in accordance with 327 IAC 5-2-6(a). The permit was subsequently
modified on August 22, 2023. A five year permit is proposed in accordance with 327 IAC 5-
2-6(a).

The Federal Water Pollution Control Act of 1972 and subsequent amendments established
a regulatory program to address indirect discharges from industries to publicly owned
treatment works (POTWSs) through the National Pretreatment Program, a component of the
NPDES Permit Program. Furthermore, Indiana Statute 13-15-1-2 requires a permit to
control or limit the discharge of any contaminants into state waters or into a POTW. This
proposed permit action by IDEM complies with both federal and state requirements.

In accordance with Title 40 of the Code of Federal Regulations (CFR) Sections 124.7 and
124.6, as well as Indiana Administrative Code (IAC) 327 Section 5, development of a
Statement of Basis, or Briefing Memo, is required for NPDES permits. This document
fulfills the requirements established in those regulations.

This Briefing Memo was prepared in order to document the factors considered in the
development of IWP Permit effluent limitations. The technical basis for the Briefing Memo
may consist of evaluations of prohibited discharge standards, categorical pretreatment
standards, existing effluent quality, and receiving POTW limitations.

2.0 GENERAL

2.1 Facility Description

The permittee is a plastic compounding operation that supplies manufactured resin pellets
to the automotive industry.

Manufacturing processes include various plastic resins (types include Polybutylene
Terephthalate (PBT), Polyethylene Terephthalate (PET), Acrylonitrile-Butadiene-Butyl
acrylate-Styrene polymer (ABS), Glass fiber reinforced polyamid-6 (PA-6), Nonreinforced
PA12, Styrene Acrylonitrile copolymer (SAN), Styrene-Acrylonitrile-N-Phenyl maleimide
copolymer (SAM), are mixed with filler/stabilizers and/or colorants in enclosed mixing
vessels. The mixed raw materials are conveyed to a hopper, which directs the material into
the feed throat of the extruder. A continuously revolving screw forces the plastic resin
down a heated barrel to die. Dependent on the type of product processed, die
temperatures range from approximately 550 to 600 degrees Fahrenheit. The melted resin
material is forced through the die to form continuous strands of resin. Next, the resin
strands are passed through a bath of water, which cools the material down, then the
strands are cut into pellets. Pellets are put into gaylords for shipment to end users.

3



The plant operates 24 hours/day, 7 days/week.

The waste flows from the cooling baths are subject to the Categorical Pretreatment
Standards for New Source Organic Chemical, Plastics, and Synthetic Fibers operations,
Subpart D [40 CFR 414.46]. The standards are mass-based. In the previous permits, these
standards were converted to concentration-based standards, in accordance with 40 CFR
403.6. This permit will also convert the mass-based standards to concentration-based
standards for consistency.

2.2 Receiving POTW

The City of Franklin currently operates a Class Ill, 5.13 MGD activated sludge treatment
facility consisting of an influent flow meter, a fine screen, a vortex grit removal system, an
equalization basin, an oxidation ditch influent flow meter, a chemical phosphorus removal
system, two (2) oxidation ditches, three (3) secondary clarifiers, an ultraviolet light
disinfection system, an effluent flow meter, and a cascade aerator. Biosolids are
processed using two (2) gravity belt thickeners, an Autothermal Aerobic Digester (ATAD),
two (2) Storage Nitrification Denitrification Reactors (SNDR), two (2) belt filter presses, a
sludge mixing system, and a final biosolids storage building prior to distribution. The
POTW also serves Electro-Spec, Inc. (INP000606), KYB Manufacturing N.A., Inc.
(INP0O00086). Material handling Exchange, Inc. (INP000627), and A.T. Environmental Inc.
(INPO00652)

The POTW discharges to Youngs Creek (Q7, 10 = 0.8 cfs).

2.3 Discharge Description

The permittee discharges wastewaters from the following sources to the POTW:

Source Flow (GPD)
Process Wastestream #1.: 325 (1)
Sanitary: 875
Cooling Tower Boiler Blowdown: 800

(1) Process Wastestream #1 is wastewater from the cooling tanks used to cool
the extruded resin.

2.4 Wastewater Pretreatment

Water discharged from the extrusion lines pass through a mesh filter that collect solids
prior to reaching the water collection sump. Any solids collected are then disposed of as
solid waste. A minimal amount of biocide is also added to the system.

4



A flow diagram has been included as Figure 1.
Figure 1. Flow Diagram

; o : = ot and | FREMILM COMPOSITE TECHNDLOGY NORTH AMERICA (PCTHA)
A8 all-refer-to-this-flow-diagram— BASIC PROCESS WAFER SCHENATIC

RECRCULATING COOLING WATER SYSTEM

I SUBMITTED WITH APPLICATION FOR INDUSTRIAL WASTEWATER
s DEHABINHE DR FPRETREATMEWT ([MWF ¢ |
ren MOH=CTMTALT COOLING WER {0 } PERMT FRRM -S02id

e iy ! e TT] Cg it nlm)?_l_‘_

WOR=GORTMCT DOOUNG VINTER

e RN
UG HrlRAlLE PR I
A= GURF AT COOLG n;mJ

_._|

o PHIECRIN rfm;«;_m:u:m.f
T | FOH-CONTAET GOOUNG WATER:

ME.'.n:-\‘- IabLDHG WATHNT | [
B = DOMTACT CORUSAT WRILR i_"'_ %
=]
| UNE 1 TMN-SCREW FXTRUDER E
et
Wi/ 300-GALLON CORTACT -]
COOLING WATER BUTH i

{ LME X TWIM-GCAEN EXTRUDER
W 300-GALLON CONTAZT
COCLME WATER DAty

LIKE B TRN-ECREW EXTRUGER
W/ HYE=CALLON CONTACT -

‘ | COOLNG WaTER BaTH
o | UME 7 TWin-scREW ExRUDEE
/7 EG=OALOH GONTACT .‘ =
COOLNG WATER BATH

10=MESH SCREEM FILTER

BOO-GAL CAPAGITY LE=]
LECRME: e Lo L
ETORAGE TANK
CEFORATIVE LOSS
1 APPROE 4178 GPD

WATER EOOLME

it 7]

WATER [WUMCIRAL
BLOWDOWS
3000—GAL, 3000-GAL AFPTO 0 R
{Usen CAPACITY) 1 (USED CAPACITY) [
T | Iy o — HOLDING
TaNE TANE
COLD WELL
Tiais
i

—_—

I
Ll

WATER SUPPLY)

HOT WELL
et —1 T |_
L B
SEMMDNT |
FILTER EYSTEW L / +
SOLDE FOR BesPosaL SHUT-0FF VALVE AT &° OMERFLOW PIPE
T2 PREVENT MUTOMATI: DISCHARCE TO

FLOOR CRAM

The permittee shall have the wastewater treatment facilities under the responsible charge
of an operator certified by the Commissioner in a classification corresponding to the
classification of the wastewater treatment plant as required by IC 13-18-11-11 and 327 IAC



5-23-6. IDEM has determined that the permittee doesn’t operate a wastewater treatment
plant as described in 327 IAC 5-23-4.

2.5 Changes in Operation

In the permit application, no changes in operation were identified as occurring since the
previous permit renewal.

3.0 PERMIT HISTORY

3.1 Compliance History

A review of this facility’s discharge monitoring data was conducted for compliance
verification and shows no permit limitation violations at Outfall 001 between December
2022 and December 2025. There are no pending or current enforcement actions
regarding this IWP permit.

4.0 PERMIT DRAFT DISCUSSION

4.1 Selection of Parameters

This permit regulates the substances and parameters in the permittee's wastewater that
are subject to the New Source Organic Chemicals, Plastics, and Synthetic Fibers
Category, Subpart D [40 CFR 414.46] standards. BODs and TSS reporting requirements
have also been included in accordance with the City of Franklin’s local sewer use
ordinance.

4.2 Selection of Limits

The permittee's discharge must comply with 40 CFR 414.46 standards that apply at the
end of process and any existing local ordinance limits that apply at the end of pipe.

4.3 Self-Monitoring Frequency

Self-Monitoring frequency is determined by the pollutants present in the permittees
process and compliance history.

To assure compliance with the limits and terms of this permit, State rules

[327 IAC 5-21-9 and 10] require the permittee to: (i) monitor the final pretreated discharge
at a minimum frequency; and (ii) report the results to this agency. To fulfill this
requirement, the samples must be: (i) representative of the daily discharge; and

(ii) collected, preserved and analyzed using U.S. EPA-approved materials and methods.



5.0 PERMIT LIMITATIONS

5.1 Summary of Limits and Basis for Each:

Outfall 001

The table below summarizes the permit limits at the designated sample site (Outfall 001)
[1][2]. This sample site is located at the cold and hot well tanks prior to discharge into the
POTW collection system.

Table 1

Discharge Limitations Monitoring Requirements

Daily Monthly Measurement  Sample
Parameter [3] Maximum Average  Unit Frequency [10] Type [4]
Flow [5] Report Report MGD  Daily 24-Hr. Total
BODs Report[8] Report mg/l 1 X Monthly 24-Hr. Comp.
TSS Report [8] Report mg/l 1 X Monthly 24-Hr. Comp.
Acenaphthene 47 [7] 19 [7] po/l 2 X Yearly 24-Hr. Comp.
Anthracene 47 [7] 19 [7] po/l 2 X Yearly 24-Hr. Comp.
Benzene 134 [7] 57 [7] po/l 2 X Yearly 24-Hr. Comp.
Bis(2-ethylhexyl)- 258 [7] 95 [7] po/l 2 X Yearly 24-Hr. Comp.
phthalate
Carbon Tetrachloride 380 [7] 142 [7] po/l 2 X Yearly 24-Hr. Comp.
Chlorobenzene 380 [7] 142 [7] po/l 2 X Yearly 24-Hr. Comp.
Chloroethane 295 [7] 110 [7] po/l 2 X Yearly 24-Hr. Comp.
Chloroform 325 [7] 111 [7] pg/l 2 X Yearly 24-Hr. Comp.
Di-n-butyl phthalate 43 [7] 20 [7] po/l 2 X Yearly 24-Hr. Comp.
1,2-Dichlorobenzene 794 [7] 196 [7] po/l 2 X Yearly 24-Hr. Comp.
1,3-Dichlorobenzene 380 [7] 142 [7] po/l 2 X Yearly 24-Hr. Comp.
1,4-Dichlorobenzene 380 [7] 142 [7] po/l 2 X Yearly 24-Hr. Comp.
1,1-Dichloroethane 59 [7] 22 7] pa/l 2 X Yearly 24-Hr. Comp.
1,2-Dichloroethane 574 [7] 180 [7] g/l 2 X Yearly 24-Hr. Comp.
1,1-Dichloroethylene 60 [7] 22 7] po/l 2 X Yearly 24-Hr. Comp.
1,2-trans-Dichloro- 66 [7] 25(7] po/l 2 X Yearly 24-Hr. Comp.
ethylene
1,2-Dichloropropane 794([7] 196 [7]  pg/l 2 X Yearly 24-Hr. Comp.
1,3-Dichloro- 794[7] 196 [7] pgl/l 2 X Yearly 24-Hr. Comp.
propylene
Diethyl phthalate 113 [7] 46 [7] po/l 2 X Yearly 24-Hr. Comp.
Dimethyl phthalate 47 [7] 19[7] po/l 2 X Yearly 24-Hr. Comp.
4,6-Dinitro-o-cresol 277 [7] 78 [7] po/l 2 X Yearly 24-Hr. Comp.
Ethylbenzene 380 [7] 142 [71 g/l 2 X Yearly 24-Hr. Comp.
Fluoranthene 54 [7] 22[7] po/l 2 X Yearly 24-Hr. Comp.
Fluorene 47 [7] 19[7] po/l 2 X Yearly 24-Hr. Comp.
Hexachlorobenzene 794 [7] 196 [7] g/l 2 X Yearly 24-Hr. Comp.
Hexachlorobutadiene 380 [7] 142 [7] g/l 2 X Yearly 24-Hr. Comp.



Hexachloroethane 794 [7] 196 [7] po/l 2 X Yearly 24-Hr. Comp.

Methyl Chloride 295 [7] 110 [7] po/l 2 X Yearly 24-Hr. Comp.
Methylene Chloride 170 [7] 36 [7] po/l 2 X Yearly 24-Hr. Comp.
Naphthalene 47 [7] 19 [7] po/l 2 X Yearly 24-Hr. Comp.
Nitrobenzene 6402 [7] 2237 [7] Mg/l 2 X Yearly 24-Hr. Comp.
2-Nitrophenol 231 [7] 65 [7] po/l 2 X Yearly 24-Hr. Comp.
4-Nitrophenol 576 [7] 162 [7] g/l 2 X Yearly 24-Hr. Comp.
Phenanthrene 47 [7] 19 [7] po/l 2 X Yearly 24-Hr. Comp.
Pyrene 48 [7] 20 [7] po/l 2 X Yearly 24-Hr. Comp.
Tetrachloroethylene 164 [7] 52(7] po/l 2 X Yearly 24-Hr. Comp.
Toluene 74 7] 28 [7] po/l 2 X Yearly 24-Hr. Comp.
Total Cyanide 0.23 [8] 0.23[9] mg/l 2 X Yearly Grab

Total Lead 0.69 [7] 0.32[7] mg/l 2 X Yearly 24-Hr. Comp.
Total Zinc 2.61[7] 1.05[7] mg/l 2 X Yearly 24-Hr. Comp.
1,2,4-Trichloro- 794 [7] 196 [7]  pg/l 2 X Yearly 24-Hr. Comp.
benzene

1,1,1-Trichloroethane 59 [7] 22 [7] po/l 2 X Yearly 24-Hr. Comp.
1,1,2-Trichloroethane 127 [7] 32 [7] po/l 2 X Yearly 24-Hr. Comp.